
i 
 

 
 
 

 
 

 
 

 

NOTICE INVITING TENDER 
(NIT) 

 
 
 

Name of the work:   
 
Design, Supply, Installation, Testing and Commissioning (DSITC) of Electro-
mechanical, Instrumentation components pertaining to 650KLD capacity 
Sewage Treatment Plant STP-1 extension (Module-02) and 650KLD Sewage 
Treatment Plant STP-2 (Module-01) with MBR Technology with 03 years post 
commissioning Operation & Maintenance of Plant STP-02 (Module-01) at IIT 
Hyderabad campus. 

 

 
  Executive Engineer - Electrical 

           IIT Hyderabad

NIT No.: IITH/CMD/ELE/NIT/2023-24/01 



ii 
 

Contents 
 

I.  Notice Inviting Tender Information……………………………………………………………………...1 

      a) Instructions to the bidders for Online bid submission….…...……………………………....2 
[...]
emission standards for air, discharge standards for effluent oil, sub-soil pollution. The 
Contractor shall not release any hazardous/toxic materials inside the premises. 

 



60 

 

 

3.4.12 Technical Audit 
 
Engineer-in-Charge has the right to conduct a technical audit of the plant and to perform 
any analysis or inspection he deems necessary. The Contractor shall at his cost provide all 
assistance IITH requires to complete these inspections. Such audits may cover all or any of 
the obligations of the Contractor, including without limitation: 

(a) Verification of the system capacity with due allowance for normal wear and tear during 
the O&M Period. 

(b) Verification of the performance standards and useful life of the individual assets of 
the Facility, with due allowance for normal wear and tear during the O&M Period. 

(c) Verification of the capacity of the Facility to meet Output Standards during the residual 
life of the Facility with due allowance for normal deterioration expected during such 
residual life. 

(d) Sampling, testing and verification of the Output Standards for treated  sewage, sewage 
losses. 
 

3.4.13 Inspection 
 

(a) At any time or at the end of each twelve-month period, or at the initiative of the 
TSPCB, a visit shall be organized so that both parties can check the condition of the 
installations at the facility. 

(b) A report shall be drawn up to record the opinions of the both parties. IITH/TSPCB 
reserves the right to call the Technology Provider, equipment manufacturers or 
specialized technicians for these visits. 

 

3.4.14 Taking Over of Plant (STP-2) after Completion of O&M Period 
 
The plant: STP-2 (Module-01) shall be taken over by IITH on satisfactory completion of the 
Operation & Maintenance period of the plants provided: 

(i) The plant /equipment is in good, smooth-running condition. The results of the treated 
waste water quality for the preceding three months of operation of the plant  are within 
the limits specified. 

(ii) In case of major repairs /replacement of equipment, the performance guarantee for 
such unit/equipment shall be extended by six months from the date of putting back 
into satisfactory operation of such unit/equipment in case such putting back is within 
last three months of the end of completion of operation & maintenance period. 

(iii) All records of operation & maintenance are handed over to IITH in proper condition. 
 
(iv) In case taking over of the STP is delayed on account of Contractor’s failure, the 

operation & maintenance period shall be extended further till he meets the 
requirement without any extra cost to IITH. 

 
 
 
 
 
 

 



61 

 

 

3.4.15 LIMITATION OF LIABILITY: 
 

i) Neither Party to this Agreement shall be liable to the other Party for any special, 
incidental, indirect, punitive or consequential damages, including damages for loss of 
profits, business, goodwill, revenue or anticipated savings.  

 
ii) For Original work component: Any other liabilities under the contract not covered 

above shall be limited to maximum of 100% of the agreed contract value (for original 
works component only) provided that the foregoing clauses shall not apply to cases 
of criminal negligence or willful misconduct and to damages awarded in the case of 
personal injury or death to the extent such damages cannot be disclaimed under the 
law.   

 
iii) For operation and Maintenance work component: Any other liabilities under the 

contract not covered above shall be limited to maximum of 100% of the agreed per 
year contract value (O&M value per year) provided that the foregoing clauses shall 
not apply to cases of criminal negligence or willful misconduct and to damages 
awarded in the case of personal injury or death to the extent such damages cannot be 
disclaimed under the law.   

 
 
 
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



62 

 

 

Chapter 4 
Scope of Work and Services 

 
4.1 Scope of Part-A, Part- B, P a r t - C  a n d  P a r t - D  of the Contract 

 
(i) Unless otherwise expressly limited in the Contract the Contractors obligations cover the 

provision of all Plant and Equipment , Installation Services required for the design, 
procurement, quality assurance, installation which are not explicitly excluded, trial run, 
commissioning and delivery of the Plant and Equipment and completion of the facilities in 
accordance with the plans, procedures, specifications, drawings, codes and any other 
documents as specified in the Contract including ,but are not limited to, the provision of 
supervision and engineering services, the supply of labour, materials, equipment, spare 
parts and accessories, Contractors  tools & plants and other machinery; construction 
utilities and supplies, temporary materials, structures and facilities, transportation 
(including, without limitation, un- loading and hauling to, from and at the Site) and 
storage. 

(ii) The Contractor shall, unless specifically excluded in the Contract, perform all such    work and/or 
supply all such items and materials not specifically mentioned in the Contract but that can be 
reasonably inferred from the Contract as being required for fulfilling the contractual 
requirements as if such work and/or items and materials  were expressly mentioned in the 
Contract. 

(iii) Indicative details of scope of the work for which bids are invited are as under: 
 
Civil Construction by IITH: IITH shall make available the following Civil structures 
required for execution of contract: 
 
• Common collection sump 

• Equalization Tank 

• Anoxic Tank 

• Aeration Tank 

• Membrane Tank 

• Treated water storage sump 

• Pump room 

• MCC and Panel room 

• Store Room 

• Through a network of sewer pipes already laid or by other means, the raw sewage will be 
made available by IITH in the common collection sump of the STP-1 & 2 respectively. 

(iv) The DSITC Services under the Part-A, Part-B a n d  P a r t - C  of contract includes the following 
components  of the work : 
(a) Design of electro-mechanical, instrumentation, piping, automation  components of the   

  plants STP-1(Module 2) & STP-2(Module 1) to meet the specified performance   
  requirements  

(b)Supply, installation, testing and commissioning of Electro-mechanical 
equipment/components including MBR membranes. 



63 

 

 

(C ) Supply, installation and commissioning of all instrumentation, automation and electrical 
works of plant    (the scope of IITH is confined to construction of all tanks, office building 
with basic electrical services ) 

(d)    Complete allied works like valve chambers, thrust blocks, anchor blocks, etc., 
 

(v) Electrical works (Internal Electrification, External Electrification, Associated Cabling works, 
Lighting (Internal & External), Earthing, Fire Alarm System, Pumps, Fire Extinguishers & 
Hoist/pulley) for STP-02 (Module - 01) and Additional electrification works for STP-01 
(Module - 02) 
 

(vi) The O&M services under the Part-D of contract includes Operation and Maintenance of the 
plant STP 2 (Module-01) for 03 years from the date of commissioning. 

4.1.1 Contractor’s Responsibilities 
 
The Contractor shall design, supply, install, test, commission and run the STP-1&2 with 
due care and diligence in accordance with the Contract. 
 

The Contractor confirms that he has entered into this Contract on the basis of a proper 
examination of the data relating to the site and facilities provided by the IITH, and on the 
basis of information that the Contractor could have obtained from a visual inspection of 
the Site and of other data readily available to him relating to the Facilities. The Contractor 
acknowledges that any failure to acquaint himself with all such data and information shall not 
relieve his responsibility for properly estimating the difficulty or cost of successful 
performance of the plant. 
 

4.2 Details of Equipment 
 
Indicative details of equipment which will be a part of Scope of Part-A and Part-B of 
Contract: The table 4.1 shows the list of equipment for the proposed UF MBR System and 
the contractors scope of supply for each STP. The contractor shall consider the required 
quantities for both STP-1 & STP-2. The indicative quantity and capacity of these equipment 
shall be as mentioned in the Schedule of Contract Price of the bid document.  
 
The symbol “X” in the table indicates with whom (Contractor or IITH) the scope of the 
equipment/item lies. The list is only indicative. The Contractor shall provide any other 
equipment not mentioned in the table below, required for commissioning of the plant.



64 

 

 

Table 4.1: Indicative details of equipment’s which will be a part of Scope of Part-A 
and Part-B of  Contract 

 

Part-A: The following table shows the list of indicative and minimum equipment’s for the proposed MBR 
System expansion  

 1 X 650 KLD STP-1 (Module-02). 

 

S. No 
Equipment Material of 

constructio
n (MOC) 

Qty in 
Nos. 

Contract 
or 

IITH 

 Collection tank system 
 

1. 
Collection tank 
Cap: 155 m3 

 
RCC 

 
1 No. 

 

 Coarse Bubble diffusers –    
 Retrievable Type – Collection    

2. 
Tank Complete with Rope and 
accessories except PCC Block EPDM 1 Lot 

 

 2 m Long tubular type    
     
 

3. 
 
PCC Blocks for Diffusers 

 
PCC 

As 
required 

 

 
4. 

Collection tank for transfer pumps 
(Submersible Cutter pumps) 
Cap: 65 m3/hr @ 11Mwc 

Body:CI 
Impeller:CI 

 
1W+1S 

 

 
5. 

 
Level switch 

  
1 No. 

 
Existing 

 Mixing Blower for collection tank &    

6. 
sludge holding tank Body:CI 

Impeller:CI 1W+1S  

 Cap:135 Nm3/hr @ 0.45 bar    
 

7. 
Coarse screen chambers for 10 
MM (Coarse screen) & 6 MM (fine 
screen) 

 
RCC 

Each 1 
No. 

 

 10 MM (coarse screen) & 6 MM    
8. (Fine screen) 1 No each  

 Cap:162.5 m3/hr   
 

9. 
 
Oil & Grease chambers 

 
RCC 

 
1 

 

 
10. 

Oil & Grease belt type skimmer 
Cap:162.5 m3/hr 

  
1 No. 

 

 Pre-Treatment 

11. 
Equalization Tank – I 
Cap: 300 m3 RCC 1 No 

 
X 

12. Level Switch in Equalization Tank - 1 No. X  



65 

 

 

 
 

13. 

Coarse Bubble diffusers – 
Retrievable Type – Equalization 
Tank Complete with Rope and 
accessories except PCC Block 
2 m Long tubular type I 

 
 

EPDM 

 
 

1 Lot 

 
 

X 

 

14. PCC Blocks for Diffusers PCC 
As 
required 

 X 

 
 

15. 

Bioreactor Feed Pump 
(Submersible) 
complete with Guide pipe, 
accessories and SS Rope 
Cap: 27 m3/hr. @ 9 mWC  

 
 

CI 

 
 

2(1W+1S) 

 
 

X 

 

16. Mixing Blower for Equalization 
tank II Cap: 186 Nm3/hr, 
Qty:1W+1S 

CI 2(1W+1S) X 
 

 
 

17. 

Flow Transmitter (on Discharge of 
Bioreactor Feed Pump) 
Cap: 0 – 35 m3/hr. 
Size– 80 NB  

  
 
1 No. 

 
 

X 

 

 
17.1 

Valves for equipments and 
pressure switches , pressure 
indicators 

 1 Lot X  

 Biological system 
 

18. 

Drum Screen – 2 mm – Punched 
Hole 
Cap: 27.1 m3/hr. 

 

SS 304 

 

1 No 

 

X 

 

19. DO Meter – Aeration Tank - 1 No. X  
20. 

‘ Level Switch Aeration Tank - 1 No. X  

 
 

21. 

Fine Bubble diffusers – Retrievable 
Type – Aeration Tank Complete 
With Rope and accessories except 
PCC Block 2 m Long tubular type  

 
 

EPDM 

 
 

1 LOT 

 
 

X 

 

22. PCC Blocks for Diffusers PCC 
As 
required 

 X 

 
23. 

Process Blowers – Aeration Tank 
with Acoustic Hood with VFD Cap: 
480 Nm3/hr. @ 5.5 m 

  
2(1W+1S) 

 
X 

 

24. Anoxic- II: 110 m3 Aeration- II:175 
m3 

RCC    
X 

24.1 Anoxic Mixer  
 1Nos. 

 
X 

 

24.2 RAS Transfer pumps, capacity as 
per BOQ 

 
2(1W+1S) 

 
X 

 

24.3 Flow Transmitter Permeate  
1Nos. 

 
X 

 



66 

 

 

24.4 Valves for equipments and pressure 
switches, pressure indicators, flow 
switch 

 
1Lot 

 
X 

25. Sluice gate for 3 X 650 KLD 
(aeration tank inlet) 

 
3 Nos. Existing 

 MBR system 

26. 
Membrane Tank - I for 52 M Leap 
cassette RCC 1 No  Existing 

27. ZW500D Leap 52 M Cassette or 
approved equivalent 

SS 316L 1 No X  

28. Membrane Modules (39.95 m2 per 
module) or approved equivalent 

PVDF 26 Nos X 
 

 
 
 
 
 
 
 
 

29. 

Membrane tank accessories 
 Permeate Collection 

Headers 
 Membrane Air Blower 

piping from Blower to 
Cassette Isolation Valve. 

 Straub couplings- Air 
header 

 Straub couplings- 
Permeate header. 

 Air Header Cassette 
Isolation Valve 

 Permeate header cassette 
isolation valve 

 Cassettes pins, brackets, 
hangers, beams 

 Deflector Plate for 
Membrane Tanks 

  
 
 
 
 
 
 
 
1 Lot 

 
 
 
 
 
 
 
 

X 

 

 
 

30. 

SS304L Fasteners for 
CONTRACTOR supplied header 
piping (excludes fasteners at 
points where piping 
connects to piping that will be 
supplied By Others) 

  
 
1 Lot 

 
 

X 

 

 

31. 

Membrane Blowers – Aeration Tank 
with Acoustic Hood 
Cap: 352 Nm3/hr. @ 4.6 m 

 

CI/CI 

 
2 Nos. 
( 1W+1S) 

 

X 

 

32. 
Level Transmitter – Membrane 
Tank Cap: 140 Lit 

 1 No X  

34. Flow Transmitter – WAS Line  1 No X  
35. Ejector – Assembly  1 No X  
36. Flow Transmitter - Permeate – 100 

NB Range – 0 – 74 m3/hr. 
 1 No. X  

37. Turbidity Analyzer – Transmitter – 
Permeate 

 1 No. X  

38. Backpulse Tank – FRP  1 No.  
 
 

39. Level Switch – Backpulse Tank  1 No. 

40. Level Switch for flush tank  1 No. 



67 

 

 

 
 

41. 

Sodium Hypochlorite Pump with 
motor and pump accessories Cap: 
35 – 550 LPH 

 
 
PP 

 
 
2(1W+1S) 

 
 
 
 
 
 
 

Existing 

 
 

42. 

Hypo Tank with cover, suction, 
discharge, drain, overflow valves 
Cap: 200 Liters 

 

 
 
FRP/PE 

 
 
1No. 

 
 

43. 

Citric Acid Dosing Pump with 
motor and pump accessories 
Cap: 70 – 200 LPH 
 

 
 
PP 

 
 
2(1W+1S) 

 
44. 

Air compressor and Dryer 
package 
Cap: 20 m3/hr @ 7 bar. 

  
1 No. 

Sludge Holding Tank 

45. 
Sludge Holding tank 
Cap: 50 m3 

   
 
 
 
 
 
 

Existing 

46. Coarse bubble diffusers EDPM 1 Lot 

47. Level switch  1 No. 

48. 
Centrifuge Cap: 
3.5 m3/hr 

 
1 No. 

 
49. 

Centrifuge feed pump 
3.5 m3/hr @ 2 bar. 

Body: CI 
Impeller: 
CI 

 
2(1W+1S) 

50. 
Poly dosing pump 
Cap: 0 – 300 LPH @ 2 Bar 

PP 1W+1S 

 
51. 

Poly dosing tank with necessary 
instruments, pipes, fittings & valves. 

 
FRP 

 
1 No. 

 Softener System 

52. Softener Feed Pump CI/SS316 2(1W+1S)  
 
 
 
 

Existing 

 Cap:15 m3/hr @ 25 mWc 
 

  

53. Softener Valve rack for Auto – 
Operation 

- 2 Lots 

 
 

54. 

Softener System 
Resin: Indion 225 Na – SAC Resin 
Volume: 1000 Liters/ Vessel Vessel 
MOC: MSRL 
Vessel Dimensions : Dia: 1 m x HOS: 
2 m 

 
 
- 

 
 
2 

55. Rotameter – Regeneration Line/ 
Feed Water 

- 1 No. 

56. Rotameter – Chemical 
Regeneration Line 

- 1 No. 

57. Brine Measuring Tank (1500 L) FRP 1 No. 

58. Agitator in Brine Measuring Tank MSRL 1 No. 



68 

 

 

59. Level Switch – Brine Measuring 
Tank 

 1 No. 

60. Treated Water Transfer Pump   

61. Soft Water Transfer Pump As per 
Requirement 

  

62. Final MBR Permeate Water Tank RCC 1 No 
 Other System 
 

63. 
Hypo dosing system for 
Disinfection 
Cap: 100 Lits/ 5 LPH @ 2 bar 

  
1W+1S 

 
 

Existing 

64. 
Caustic dosing system 
Capacity: 200 Lts/ 2 LPH @ 2 bar 

 1W+1S 

 
65. 

Lab testing - Complete testing of 
the sewage water sample during 
the commissioning of the plant 

   
X 

 

66. 
MCC panel for supplied 
equipments for 1 X 650 KLD. - 1 No X  

67. 
PLC Panel for supplied 
equipments for 3 X 650 KLD. 

  Existing 

68. ROI Panel for phase 2 expansion   X  

 
69. 

PLC Panel for supplied 
equipments for phase 2 
expansion 

   
X 

 

 
70. 

Interconnecting piping, valves 
and relevant instruments scope 
of equipment’s. – Skid/ Battery 
limit. 

  
1 Lot 

 
X 

 

 

71. 
Electrical wiring, conduit and 
other appurtenances required to 

  X  

71.1 
provide power connections as 
required from the electrical 
power source to the control 
panel and from the control panel 
to electrical equipment, pump 
motors and instruments. 

  X 
 
 
 

 

 

 

 

72. 

Electrical wiring, conduit and 
other appurtenances required to 
provide power connections as 
required from control panel to 
any electrical equipment, pump 
motors and instruments. 

  
 
 
1 Lot 

 
 
 

X 

 

 

 

 

 

73. 

All Civil Works listed below Civil 
works, Equipment Foundation, 
civil work, full floor coverage 
equipment contact 
pads, buildings, puddle pipes etc. 
All weather protection as 
required for process equipment 
skids and control equipment. 
BOP foundation in civil dosing 
system. 

    

 

 

 

X 

74. 
Raw materials, and utilities 
during equipment start-up and 
operation. 

  X 
  

 

75. 
Startup chemicals   X  



69 

 

 

 

76. 

Disposal of Initial Start-up 
wastewater and associated 
chemicals. 

  X  

 

 

 

77. 

All weather protection as 
required for process equipment 
skids and control equipment. 
Skids and electrical panels are 
designed for indoor operation or 
will need 
shelter/Shed for all equipment’s. 

    

 

X 

78. 
STP room ventilation system    X 

79. 
Utilities- Service water, power 
etc., 

   X 

 

80. 

Storage Space only will be 
provided by IITH for the supplied 
of Equipments. Watch & ward 
will be the contractor’s 
responsibility till the handing 
over the site. 

  X  

 

 

81. 

Equipment Lifting system and 
arrangement for other 
equipment’s if required. 

  X  

 

82. 
Loading & Unloading of 
contractor supplied equipment’s. 

  X  

83. 
Site In-charge from equipment 
Delivery till completion of 
installation & commission. 

  X  

84. 
Installation & Commissioning for 
contractor supplied equipment’s 

  X  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



70 

 

 

Part-B: The following table shows the list of minimum and indicative equipment’s for the proposed MBR 
System 

1X650 KLD STP 2 (Module-01) (New plant). 

 

S. No Equipment MOC Qty in Nos. Contra
ctor IITH 

 Collection tank system (common for 3 X 650 KLD) 

 
1. 

Collection tank 
Cap: 155 m3 

 
RCC 

 
1 No. 

  
X 

 
 

2. 

Coarse Bubble diffusers – 
Retrievable Type – Collection 
Tank Complete with Rope and 
accessories except PCC Block 
2 m Long tubular type  

 
 

EPDM 

 
 

1 Lot 

 
 

X 

 

 
3. 

 
PCC Blocks for Diffusers 

 
PCC 

 
As required   

X 

 
4. 

 Transfer pumps for   C   ollection 
tank(Submersible Cutter pumps) 
Cap: 65 m3/hr @ 11Mwc 

Body:CI 
Impeller:CI 

 
1W+1S 

 
X  

 
5. 

 
Level switch 

  
1 No. 

 
X 

 

 
6. 

Mixing Blower for collection tank & 
sludge holding tank 
Cap:135 Nm3/hr @ 0.45 bar 

Body:CI 
Impeller:CI 

 
1W+1S 

 
X 

 

 
7. 

Coarse screen chambers for 10 MM 
(Coarse screen) & 6 MM (fine 
screen) 

 
RCC 

 
Each 1 No. 

  
Existing 

 
8. 

16 MM (coarse screen) & 6 MM 
(Fine screen) 
Cap:162.5 m3/hr 

  
1 No each 

 
X 

 

 
9. 

 
Oil & Grease chambers 

 
RCC 

 
1 

  
Existing 

 
10. 

Oil & Grease belt type skimmer 
Cap:162.5 m3/hr  

 
1 No. 

 
X  

10.1 Inlet and Outlet sluice gates  4Nos. X  

10.2 Fine Screen 6mm Auto  1Nos. X  

10.3 
Valves for equipments, flow switch, 
pressure indicators  1lot X  

 Pre-Treatment 

11. 
Equalization Tank (Existing) 
Each Cap: 300 m3 RCC 3 Nos.  X 

12. Level Switch in Equalization Tank - 1 Nos. X  



71 

 

 

 
 

13. 

Coarse Bubble diffusers – 
Retrievable Type – Equalization 
Tank Complete with Rope and 
accessories except PCC Block 
2 m Long tubular type  

 
 

EPDM 

 

1 Lot for 1 
Equalization 
tank 

 
 

X 

 

14. PCC Blocks for Diffusers PCC As required  X 

15. 
Mixing Blower for Equalization tank 
I ,Cap:136 Nm3/hr CI 2(1W+1S) X  

 
 

16. 

Bioreactor Feed Pump 
(Submersible) 
complete with Guide pipe, 
accessories and SS Rope 
Each Cap: 27 m3/hr. @ 9 mWC  

 
 

CI 

 
 

2(1W+1S) 

 
 

X 

 

 
 

17. 

Flow Transmitter (on Discharge of 
Bioreactor Feed Pump) 
Cap: 0 – 35 m3/hr. 
Size– 80 NB  

 
 
 
1 No. 

 
 

X 
 

17.
1 

Valves for equipments and pressure 
switches, pressure indicators, flow 
switch 

 1lot X  

 Biological system (for Phase 1 , 1 X 650 KLD) 

 

18. 

Drum Screen – 2 mm – Punched 
Hole 
Cap: 27.1 m3/hr. 

 

 

SS 304 

 

1 No. 

 

X 
 

19. DO Meter – Aeration Tank - 1 No. X  
20. 

 Level Switch Aeration Tank - 1 No. X  

21. Anoxic Mixer - 1 No. X  

 
 

22. 

Fine Bubble diffusers – Retrievable 
Type – Aeration Tank Complete 
With Rope and accessories except 
PCC Block 
2 m Long tubular type  

 
 

EPDM 

 
 

1 LOT 

 
 

X 

 

23. PCC Blocks for Diffusers PCC As required  X 

 
24. 

Process Blowers – Aeration Tank 
with Acoustic Hood with VFD Cap: 
480 Nm3/hr. @ 5.5 m 
 

  
2(1W+1S) 

 
X 

 

 
25. 

Anoxic (per train, Existing): 110 m3 
Aeration (per train, Existing): 175 
m3 

 
RCC 

 
3 Nos.   

Existing 

26. Sluice gate for 3 X 650 KLD (aeration 
tank inlet)  3 Nos. X  

26.
1 

RAS Transfer Pumps Cap: 108 
m3/hr @ 5 mWC   2(1W+1S)   

26.
2 

Flow Transmitter – WAS 
Line  1 No X  



72 

 

 

26.
3 

Coagulant Dosing Pump, 0-
20lph, 20mmWC-02nos., 
100ltrs. Dosing tank-1nos. 

  X  

26.
4 Ph meter  1Nos. X  

26.
5 

Valves for equipments, 
flow switch, pressure 
switch, pressure indicators 

 1Lot X  

 MBR system (for Phase1, 1 X 650 KLD) 

27. 
Membrane Tank for 52 M Leap 
cassette (existing) RCC 3 Nos.  Existing 

28. ZW500D Leap 52 M Cassette SS 316L 1 No X  

29. 
Membrane Modules (39.95 m2 per 
module) PVDF 26 Nos X  

 
 
 
 
 
 
 
 

30. 

Membrane tank accessories 
 Permeate Collection 

Headers 
 Membrane Air Blower 

piping from Blower to 
Cassette Isolation Valve. 

 Straub couplings- Air header 
 Straub couplings- Permeate 

header. 
 Air Header Cassette Isolation 

Valve 
 Permeate header cassette 

isolation valve 
 Cassettes pins, brackets, 

hangers, beams 
 Deflector Plate for 

Membrane Tanks 

 

 
 
 
 
 
 
 
 
1 Lot 

 
 
 
 
 
 
 
 

X 

 

 
 

31. 

SS304L Fasteners for CONTRACTOR 
supplied header piping (excludes 
fasteners at points where piping 
connects to piping that will be 
supplied By Others) 

 
 
 
1 Lot 

 
 

X 
 

 

32. 

Membrane Blowers – Aeration 
Tank with Acoustic Hood 
Cap: 352 Nm3/hr. @ 4.6 m  

 

CI/CI 

 
2 Nos. 
( 1W+1S) 

 

X 
 

33. 
Level Transmitter – Membrane 
Tank Cap: 140 Lit  1 Nos. X  

36. Ejector – Assembly  1 No X  

37. 

Flow Transmitter - 
Permeate – 100 NB Range – 
0 – 74 m3/hr. 

 1 No. X  

38. 
Turbidity Analyzer – 
Transmitter – Permeate  1 No. X  

38.
1 

Permeate cum backpulse 
pump  

2Nos.(1W+1S
) X  



73 

 

 

38.
2 

Pressure Transmitter  1Nos. X  

 Other Equipments (Common for 3 X 650 KLD) 

39. 
Backpulse/CIP Tank -7.2 m3 
FRP (common for 3 X 650 
KLD) 

 1 No. X  

39.
1 

CIP Maintenance cleaning pump as 
per BOQ 

 1Nos. X  

40. Level Switch – Backpulse Tank  1 No. X  

41. 
Flush tank (Existing, Each Cap: 
235 m3) RCC 2 Nos  X 

42. Level Switch for flush tank  2 Nos. X  

 
 

43. 

Sodium Hypochlorite Pump with 
motor and pump accessories 
Cap: 35 – 550 LPH 
 

 
 
PP 

 
 
2(1W+1S) 

 
 

X 
 

 
 

44. 

Hypo Tank with cover, suction, 
discharge, drain, overflow valves 
Cap: 200 Liters 
 

 
 
FRP/PE 

 
 
1No. 

 
 

X 
 

 
 

45. 

Citric Acid Dosing Pump with 
motor and pump accessories 
Cap: 70 – 200 LPH 
 

 
 
PP 

 
 
2(1W+1S) 

 
 

X 
 

46. 
Air compressor and Dryer package 
Cap: 20 m3/hr @ 7 bar. 

 1 No. X  

46.
1 

Valves and auto valves for 
equipments, pressure switch, flow 
switch and pressure indicators 

 1Lot X  

Sludge Holding Tank (common for 3 X 650 KLD) 

47. 
Sludge Holding tank 
Cap: 50 m3 

   X 

48. Coarse bubble diffusers EDPM 1 Lot X  

49. Level switch  1 No. X  

50. 
Centrifuge Cap: 
3.5 m3/hr 

 1 No. X  

 
51. 

Centrifuge feed pump 
3.5 m3/hr @ 2 bar. 

Body: CI 
Impeller: 
CI 

 
2(1W+1S) 

 
X 

 

52. 
Poly dosing pump 
Cap: 0 – 300 LPH @ 2 Bar PP 1W+1S X  

 

53. 

Poly doisng tank with necessary 
instruments, pipes, fittings & valves. 

 

FRP 

 

1 No. 

 

X 
 

53.
1 

Valves and for equipments, pressure 
switch, flow switch and pressure 
indicators etc. 

 1lot X  



74 

 

 

 Softener System (common for 3 X 650 KLD) 

 
54. 

Softener Feed Pump 
Cap:15 m3/hr @ 25 mWc 
 

 
CI/SS316 

 
2(1W+1S) 

 
X 

 

55. 
Softener Valve rack for Auto – 
Operation - 2 Lots X  

 
 

56. 

Softener System 
Resin: Indion 225 Na – SAC Resin 
Volume: 1000 Liters/ Vessel Vessel 
MOC: MSRL 
Vessel Dimensions : Dia: 1 m x 
HOS: 2 m 

 
 

- 

 
 

2 

 
 

X 

 

57. 
Rotameter – Regeneration Line/ 
Feed Water - 1 No. X  

58. 
Rotameter – Chemical 
Regeneration Line - 1 No. X  

59. Brine Measuring Tank (1500 L) FRP 1 No. X  
60. Agitator in Brine Measuring Tank MSRL 1 No. X  

61. 
Level Switch – Brine Measuring 
Tank  1 No. X  

62. Treated Water Transfer Pump   X  

63. 

Soft Water Transfer Pump 
As per Requirement 
 

  X  

63.
1 

Valves and for equipments, 
pressure switch, flow 
switch and pressure 
indicators etc. 

 1lot X  

 Other System  (common for 3 X 650 KLD) 

 
64. 

Hypo dosing system for  Disinfection 
Cap: 100 Lits/ 5 LPH @ 2 bar   

1W+1S 
 

X 
 

65. 
Caustic dosing system Capacity: 200 
Lts/ 2 LPH @ 2 bar  1W+1S X  

 
66. 

Lab testing - Complete testing of 
the sewage water sample during 
the commissioning of the plant 

   
X 

 

67. Final MBR Permeate Water Tank RCC 1 No  Existing 

68. 
MCC panel for contractor 
supplied  equipment’s for 1 X 
650 KLD. 

- 1 No X  

69. 
PLC Panel for contractor 
supplied  equipment’s for 3 X 
650 KLD 

 1 No. X  

70. 
ROI panel for CONTRACTOR
 supplied    Equipment’s for 1 X 
650 KLD 

 1 No. X  

71. 

Interconnecting piping, valves, and 
relevant instruments for
 CONTRACTOR Scope of 
equipment’s. – Skid/ 
Battery limit. 

 1 Lot X  



75 

 

 

 

 

 

72. 

Electrical wiring, conduit and other 
appurtenances required to provide 
power connections as required from 
the electrical power source to the 
CONTRACTOR control panel and 
from the control panel to any 
electrical 
equipment, pump motors and 
instruments not supplied by 
CONTRACTOR. 

  X 

 
 
 
 

 

 

 

73. 

Electrical wiring, conduit and other 
appurtenances required to provide 
power connections as required from 
CONTRACTOR control panel to any 
electrical equipment, pump motors 
and instruments supplied by the 
CONTRACTOR. 

 

 

 

 

1 Lot 

 

 

 

X 

 

74. 

All Civil Works listed below 
Civil works, Equipment Foundation, 
civil work, full floor coverage 
equipment contact pads, buildings, 
puddle pipes etc. All weather 
protection as required for process 
equipment skids and control 
equipment. 
BOP foundation in civil dosing 
system. 

   

 
 
            X 
 
 

75. 
Raw materials, and utilities during 
equipment start-up and operation.   X  

76. Startup chemicals   X  

77. 
Disposal of Initial Start-up waste 
water and associated chemicals.   X  

 

 

78. 

All weather protection as required 
for process equipment skids and 
control equipment. Skids and 
electrical panels are designed for 
indoor operation or will need 
shelter/Shed for all equipment’s. 

   
 
 
X 

79. STP control room ventilation system    X 

80. 
Utilities- Service water, power etc., 
for Operation after commissioning 
only. 

   X 

 

81. 

Storage Space only will be provided 
by IITH for the supplied of 
Equipments. Watch & ward will be 
the contractor’s responsibility till 
the handing over the site. 

  X 
 
 

 

82. 

Equipment Lifting system and 
arrangement for other equipment’s 
if required. 

  X 
 
 

83. Membrane Lifting arrangement   X  

 

84. 

O&M for three years period as per 
scope defined for STP -2 module 1   

 

X 
 



76 

 

 

85. 
Loading & Unloading of 
CONTRACTOR supplied 
equipment’s. 

  X  

 

86. 

Site In-charge from equipment 
Delivery till completion of 
installation & commission. 

  X 
 
 

87. 
Installation & Commissioning for 
CONTRACTOR supplied equipment’s   X  

 

4.3 Works in the scope of IITH 
 
In addition to the information provided in 4.2, the following works are within the scope of 
the institute. 
 
Civil Works 
 

• Civil works for Pre-treatment system such as screen chamber, grit chamber. 

• Civil tanks such as Equalization tank, Bioreactor, Membrane tank etc. 

• Treated water storage and Sludge holding tank as shown in relevant drawings. 